
ASSEMBLY INSTRUCTION

Page1

Article no :20140117/01

DAY BED

Article no :20140117/02



PART LIST AND HARDWARE LIST

Ax1 Bx1

Cx1 Dx1

Ex3 Fx2

Gx1 Hx2

Page2

1- Screw M6x60 :4 2- Bolt M6x30 :4 2- Capnut M6x15 :14

4- Bolt M6x15 :4 5- Bolt M6x20 :6 6- Allen key M4 :2



Page3

A

B

C

1

1

1

1

Step 1

Step 2

A

B

D

C

2

3

3

3

3

2

2

2



Page4

Step 3

3

3

4

4

Step 4

F

F

3

3

5

5

E

E

E



Page5

Step 5

Step 6


